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GENERAL DESCRIPTION OF EUT

Equipment: LTE Mobile Phone
Model Name: X1
Manufacturer: Sun Cupid Technology (Shenzhen) Ltd.

10A, No.3 Bldg, China Academy of Sci & Tech Development,
Manufacturer Address: | No.1 High-Tech South St. Nanshan district, Shenzhen,
China.

Power Source: DC 3.8V from Li-ion battery
Input: 100-240VAC, 50/60Hz 0.2A MAX
Output: 5V===1.0A

Power Rating:

Compiled By: 4!(&#1 WW

(AIIen Wang)
= o e / r{
Reviewed By: 0 T[ ' ]
/ (
(Tony Wang)
Approved By: ME ; 0
(Walter Chen)

This test report consists of 188 pages in total. It may be duplicated completely for legal use with the
approval of the applicant. It should not be reproduced except in full, without the written approval of
our laboratory. The client should not use it to claim product endorsement by GTI. The test results in
the report only apply to the tested sample. The test report shall be invalid without all the signatures
of compiler, reviewer and approver. Any objections must be raised to GTI within 15 days since the
date when the report is received. It will not be taken into consideration beyond this limit.

Shenzhen General Testing & Inspection Technology Co., Ltd.
1F, 2 Block, Jiaquan Building, Guanlan High-tech Park Baoan District, Shenzhen, Guangdong, China
Tel.: (86)755-27588991 Fax: (86)755-86116468 Http://www.sz-ctc.com.cn



4.
5.

Page 3 of 188 Report No.: GTI20140444F-2

Table of Contents Page

SUIMIMIARY. ... ccuituniienertenerennernscesnserasssrassssasesssssssssssnssssssssassssnsessssessssssnssssssssnssssnsessssessssssnssssssssnsssassesnssssnsesnnsssnsesanse 4
1.1. TEST STANDARDS. ... uuuuuuuuuuruunnnnssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessseseseseseseseseseseses nnanssasssssssssnsnnnsnnnnn 4
1.2. TEST DESCRIPTION ...uuuuuuuusuusssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssesesesesesereseseseseseteseseseseseeessassssssssssssssssssnnns 4
1.3. TEST FACILITY eettttteeee ettt ettt ee e e e e e e ettt eeeeeeeeeeasaa e eeeeessesastaaaeeesssssssannsaaessssssssnnsaeeesssssssannsasessssssnsnnnssssnsseeessssssnnnnseeeesneres 5
1.4. IMIEASUREMENT UNCERTAINTY «..eeeetttuuieeeeereeeranuneeeesesssssssnaesessssssssnsaaeesssssssssnnsesessssssssnsessessssssssnnnesesssessssnnsaseessssesssesssres 5

GENERAL INFORMATION. ... ccutttuiteeetenertenerensernscssnssrsssssassssasessssesssssssssssssssnssssssessssessssssnssssssssnssssnsesassssassssnsesnsssanne 6
2.1. ENVIRONMENTAL CONDITIONS .......ccvvrnee.
2.2. GENERAL DESCRIPTION OF EUT
2.3. DESCRIPTION OF TEST MODES AND TEST FREQUENCY ...uuuuuuuuuuuuunnunnnnnnnnnnsnnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssrerereren 6
2.4. IMIEASUREMENT INSTRUMENTS LIS T ittt ba b baba e babebababababasssasssasaaasssassesseeeeaeeeeseeeeseeeseeseseeesesesesesaseseseesnn 7

TEST ITEM AND RESULTS ... ieuiitiiituiinniiieiieniereniernsiesnssrssssssssssssesssssssssssnssssssssasssssssssnssssssssnssssnsssassssassssnssssnsesnsssanse 9
3.1. CONDUCTED OUTPUT POWER 1uuuueieeeieetttuiieeeeeeeeesssniaeeeesssssssnnesesessssssssnneeessssssssssesessssssssssnmmeessssssssssmneesessssssnsnnmesesnseeeeees 9
3.2. PEAK-TO-AVERAGE RATIO (PAR) ...ttt ettt ettt ettt e ettt e e ettt e e e ettt e e e e bt e e e eaaaeeeeaaeaeeasbeeeeassaeeessaaaeasteeeeansaeseansees ees 14
3.3. O CCUPY BANDWIDTH .1uueieeetettttttieeeseeererassnnaaeeeesssssssneaseeesssssssnssseesssssssnsnsessesssssssnnsessessssssssnsseseesssssssnnsaessnseeseessssnsnnnnns 89
3.4. OUT OF BAND EMISSION AT ANTENNA TERMINALS «.vvvvevererererererereeererereeereeersesrererereseresesesseesesseessssssesesesessssssesesesesssesessseses 101
3.5. BAND EDGE COMPLIANCE ...uuuuuuuuunuuunnnnnnnnnnnnnnnnnsnsnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssesseseereseeeeesannnnnnsnns 132
3.6. RADIATED POWER IMIEASUREMENT ..evtuneittuneeetnueerenueesssnaeesenneesssnsessssneeessnnsessssnsessssnesssssnsesssnneesssnneesssnnsessnnneesssneeessnnns 175
3.7. RADIATED SPURIOUS EMISSION ....cevvtuuueeeeiiererutteeeeeeesessstsneeeeessessssneaeeessssssssnsesessssssssssneseesssssssssnoesessssssssnsonseesessesssens 180
3.8. FREQUENCY STABILITY

EUT TEST PHOTO ..cuieuiiieiienieteeieteecreenseeessenserensersssesassssnssssssssssssessessssessssssnsssssssssssssnssssssessssssnssssnsssansssnsessnsesnnsne 187

PHOTOGRAPHS OF EUT CONSTRUCTIONAL ...ceuuttenierenereerreeerenserenseresserascesasessssssnssssssessssessssssnssssssssassssnssssnsesnnnes 188

Shenzhen General Testing & Inspection Technology Co., Ltd.
1F, 2 Block, Jiaquan Building, Guanlan High-tech Park Baoan District, Shenzhen, Guangdong, China
Tel.: (86)755-27588991 Fax: (86)755-86116468 Http://www.sz-ctc.com.cn



Page 4 of 188 Report No.: GTI20140444F-2

1. SUMMARY

1.1. Test Standards
FCC Part 27 (10-1-13 Edition): MISCELLANEOUS WIRELESS COMMUNICATIONS SERVICES

TIA/EIA 603 D June 2010: Land Mobile FM or PM Communications Equipment Measurement and
Performance Standards.

47 CFR FCC Part 15 Subpart B: - Unintentional Radiators

FCC Part 2: FREQUENCY ALLOCA-TIONS AND RADIO TREATY MAT-TERS; GENERAL RULES
AND REG-ULATIONS

KDB971168 D01:2014-10-17 Procedures for Compliance Measurement of the Fundamental Emission
Power of Licensed Wideband (> 1 MHz) Digital Transmission Systems

ANSI C63.4:2009: Methods of Measurement of Radio-Noise Emissions from Low-Voltage Electrical
and Electronic Equipment in the Range of 9 kHz to 40 GHz

1.2. Test Description

Test Item Section in CFR 47 Result
Part 2.1046
RF Output Power Part 27.50 (d)(4) Pass

Part 27.50 (h)(2)

Part 27.50 (d)(4)

Peak-to-Average Ratio Part 27.50 (h)(2) Pass
Modulation Characteristics Part 2.1047 N/A
Part 2.1049
99% & -26 dB Occupied Bandwidth Part 27.53 (h) Pass
Part 27.53 (m)
Part 2.1051
Spurious Emissions at Antenna Terminal Part 27.53 (h) Pass
Part 27.53 (m)
Part 2.1053
Field Strength of Spurious Radiation Part 27.53 (h) Pass
Part 27.53 (m)
. Part 27.53 (h)
Out of band emission, Band Edge Part 27.53 (m) Pass
- Part 2.1055(a)(1)(b
Frequency stability vs. temperature Part 27(_5)45 )(0) Pass
. Part 2.1055(d)(1)(2)
Frequency stability vs. voltage Part 27 54 Pass

Remark: The measurement uncertainty is not included in the test result.
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1.3. Test Facility

1.3.1 Address of the test laboratory
Shenzhen General Testing & Inspection Technology Co., Ltd.

Add: 1F, 2 Block,Jiaquan Building, Guanlan High-tech Park Baoan District, Shenzhen,
Guangdong,China

1.3.2 Laboratory accreditation
The test facility is recognized, certified, or accredited by the following organizations:

IC Registration No.: 9783A
The 3m alternate test site of Shenzhen GTI Technology Co., Ltd.EMC Laboratory has been registered

by Certification and Engineer Bureau of Industry Canada for the performance of with Registration NO.:
9783A on Aug, 2011.

FCC-Registration No.: 214666
Shenzhen GTI Technology Co., Ltd. EMC Laboratory has been registered and fully described in a

report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC
is maintained in our files. Registration 214666, Sep 19, 2011

1.4. Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. to CISPR 16 - 4
Specification for radio disturbance and immunity measuring apparatus and methods — Part 4:
Uncertainty in EMC Measurements and is documented in the Shenzhen General Testing &
Inspection Technology Co., Ltd quality system acc. to DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional deviation.
The manufacturer has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for General Testing & Inspection laboratory is reported:

Test Items Measurement Uncertainty Notes
Frequency stability 25 Hz (1)
Transmitter power conducted 0.57 dB (1)
Transmitter power Radiated 2.20dB (1)
Conducted spurious emission 9KHz-12.75 GHz 1.60 dB (1)
Conducted Emission 9KHz-30MHz 3.39dB (1)
Radiated Emission 30~1000MHz 4.24 dB (1)
Radiated Emission 1~18GHz 5.16 dB (1)
Radiated Emission 18-40GHz 5.54 dB (1)
Occupied Bandwidth | e (1)
EmissionMask |  cemeeeee (1)
Modulation Characteristc |  —emee (1)
Transmitter Frequency Behavior |  —emeeeee (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=1.96.
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2. GENERAL INFORMATION

2.1. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature:

-30~50°C

Relative Humidity:

30~60 %

Air Pressure:

950~1050mba

2.2. General Description of EUT

Product Name:

LTE Mobile Phone

Model/Type reference:

X1

Power supply:

DC 3.8V from Li-ion battery

Adapter information:

Model: HNFG050100UU

Input: 100-240VAC, 50/60Hz 0.2A MAX
Output: 5V===1.0A

Hardware version:

UALCO4 VER E

Software version:

X1-US-01

LTE

Operation Band:

FDD Band 4, FDD Band7

Power Class:

Power Class 3

Modulation Type:

QPSK,16QAM

Bandwidth support:

FDD Band 4: 1.4MHz, 3MHz, 5SMHz, 10MHz, 15MHz, 20MHz
FDD Band7: 5MHz, 10MHz, 15MHz, 20MHz

LTE Release Version:

R9

Carrier aggregation

Not Supported

2.3. Description of Test Modes and Test Frequency

The EUT has been tested under typical operating condition. The CMW500 used to control the EUT
staying in continuous transmitting and receiving mode for testing.

Test Frequency:

FDD Band 4
TX Test RF Channels
Channel Bandwidth Low Middle High
Channel 19957 Channel 20175 Channel 20393
TX (1.4MHz) 1710.7 MHz 1732.5 MHz 1754.3 MHz
TX (3MHz) Channel 19965 Channel 20175 Channel 20385
1711.5 MHz 1732.5 MHz 1753.5 MHz
TX (5MHz) Channel 19975 Channel 20175 Channel 20375
1712.5 MHz 1732.5 MHz 1752.5 MHz
Channel 20000 Channel 20175 Channel 20350
TX (10MHz) 1715.0 MHz 1732.5 MHz 1750.0 MHz
Channel 20025 Channel 20175 Channel 20325
TX (15MHz) 1717.5 MHz 1732.5 MHz 1747.5 MHz
Channel 20000 Channel 20175 Channel 20300
TX (20MHz) 1720.0 MHz 1732.5 MHz 1745.0 MHz
FDD Band 7

Shenzhen General Testing & Inspection Technology Co., Ltd.

1F, 2 Block, Jiaquan Building, Guanlan High-tech Park Baoan District, Shenzhen, Guangdong, China

Tel.: (86)755-27588991

Fax: (86)755-86116468
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TX/RX Channel Test RF Channels
Bandwidth Low Middle High
TX (5MHz) Channel 20775 Channel 21100 Channel 21425
2502.5 MHz 2535.0 MHz 2567.5 MHz
Channel 20800 Channel 21100 Channel 21400
TX (10MHz) 2505 MHz 2535.0 MHz 2565.0 MHz
Channel 20825 Channel 21100 Channel 21375
TX (15MHz) 2507.5 MHz 2535.0 MHz 2562.5 MHz
Channel 20850 Channel 21100 Channel 21350
TX (20MHz) 2510.0 MHz 2535.0 MHz 2560.0 MHz
2.4. Measurement Instruments List

Output Power (Radiated) & Radiated Spurious Emission

Item Test Equipment Manufacturer Model No. Serial No. Calibrated until
1 EMI Test Receiver R&S ESCI 100658 Dec 26, 2014
2 | High pass filter |COMPliance Direction)  pg ) ¢ 34202 Oct 23,2015

systems
3 Log-Bicon Antenna Schwarzbeck CBL6141A 4180 Dec 27, 2014
4 Log-Bicon Antenna Schwarzbeck CBL6141A 4181 Dec 27, 2014
5 Spectrum Analyzer Agilent N9030A MY49431699 Mar 20, 2015
6 Horn Antenna Schwarzbeck BBHA 9120D 648 Dec 27, 2014
7 Horn Antenna Schwarzbeck BBHA 9120D 649 Dec 27, 2014
g | Ultra-Broadband ShwarzBeck | BBHA9170| 25841 Dec 27,2014
Antenna
g | Ultra-Broadband ShwarzBeck | BBHAQ170| 25842 Dec 27,2014
Antenna
10 Pre-Amplifier HP 8447D 1937A03050 Dec 26, 2014
11 Pre-Amplifier EMCI EMC051835 980075 Dec 27, 2014
12 Splitter Mini-Circuit ZAPD-4 400059 Dec. 26, 2014
13 |Signal Generator Agilent N5182A 1019356 Dec. 26, 2014
Wideband Radio
14 Communication Rohde & Schwarz CMW500 113649 March, 15,2015
tester
15 Antenna Mast ucC UC3000 N/A N/A
16 Turn Table ucC UC3000 N/A N/A
17 Cable Schwarzbeck Cable002 -- Dec. 26,2014
18 Cable Schwarzbeck Cable003 -- Dec. 26,2014
19 Loop Antenna Rohde & Schwarz HFH2-Z2 829324 Dec. 26,2014

Output Power(Conducted) & Occupied Bandwidth & Emission Bandwidth & Band Edge
Compliance & Conducted Spurious Emission

ltem Test Equipment Manufacturer Model No. Serial No. Calibrated until
Wideband Radio
1 Communication Rohde & Schwarz CMW500 113649 March,15,2015
tester
2 Spectrum Analyzer Agilent N9030A MY49431699 Mar 20, 2015
3 Splitter Mini-Circuit ZAPD-4 400059 Dec. 26, 2014

Tel.: (86)755-27588991
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Frequency Stability

ltem Test Equipment Manufacturer Model No. Serial No. Calibrated until

Wideband Radio

1 Communication Rohde & Schwarz CMW500 113649 March,15,2015
tester

2 Spectrum Analyzer Agilent N9030A MY49431699 Mar 20, 2015

3 Splitter Mini-Circuit ZAPD-4 400059 Dec. 26, 2014

4 Climate Chamber ESPEC EL-10KA 05107008 Oct 25,2015

Note: 1. The Cal. Interval was one year.
2. The cable loss has calculated in test result which connection between each test instruments.

Tel.: (86)755-27588991
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3. TEST ITEM AND RESULTS

3.1. Conducted Output Power
LIMIT

According to §27.50 (d) (4): Fixed, mobile, and portable (hand- held) stations operating in the
1710-1755 MHz band are limited to 1 watt EIRP.

According to §27.50 (h) (2): Mobile and other user stations. Mo-bile stations are limited to 2.0 watts
EIRP. All user stations are limited to 2.0 watts transmitter output power.

TEST CONFIGURATION

Communication
EUT Splitter Tester

Power meter

Note: Measurement setup for testing on Antenna connector

TEST PROCEDURE

1. The transmitter output port was connected to base station.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator, the path loss
was compensated to the results for each measurement.

3. Set EUT at maximum power through base station.

4. Select lowest, middle, and highest channels for each band and different modulation.

5. Measure the maximum RMS burst power using RMS detector by spectrum

TEST RESULTS

LTE FDD Band 4

TX Channel RB Configuration Frequency Average Power [dBm]

Bandwidth Size Offset (MHz) QPSK 16QAM

1710.7 23.67 22.89

1 0 1732.5 23.71 22.90

1754.3 23.47 22.50

1710.7 23.68 22.94

1 3 1732.5 23.76 23.00

1754.3 23.52 22.57

1710.7 23.58 22.81

1 5 1732.5 23.66 22.95

1.4 MHz 1754.3 23.40 22.48

1710.7 23.67 22.78

3 0 1732.5 23.76 22.76

1754.3 23.40 22.37

1710.7 23.70 22.70

3 2 1732.5 23.77 22.78

1754.3 23.42 22.39

3 3 1710.7 23.67 22.71

Shenzhen General Testing & Inspection Technology Co., Ltd.
1F, 2 Block, Jiaquan Building, Guanlan High-tech Park Baoan District, Shenzhen, Guangdong, China
Tel.: (86)755-27588991 Fax: (86)755-86116468 Http://www.sz-ctc.com.cn



Page 10 of 188 Report No.: GTI20140444F-2

17325 23.73 2275

17543 23.39 2237

1710.7 22.75 21.64

6 0 17325 22.82 21.61
1754.3 2254 21,59

17115 23.65 22.90

1 0 17325 23.68 22.94
1753.5 23.67 22.77

17115 23.63 22.79

1 7 17325 23.75 22.04
1753.5 23.51 22.65

17115 23.56 22.87

1 14 1732.5 23.81 22.97
1753.5 23.45 22.61

17115 22.70 21.67

3 MHz 8 0 17325 22.78 21.69
1753.5 22.61 21,52

17115 22.67 21.47

8 4 17325 22.78 21.76
1753.5 2255 21.67

17115 22.63 21.61

8 7 1732.5 22.78 21.72
1753.5 2254 21.44

17115 2273 21.48

15 0 17325 22.80 2173
1753.5 2252 21.67

17125 23.64 22.88

1 0 17325 23.64 22.86
1752.5 2355 2277

17125 2274 2277

1 12 17325 23.69 22.90
1752.5 23.49 22.59

17125 23.69 22.84

1 24 17325 23.81 23.00
1752.5 23.46 22.62

1712.5 22.72 21.86

5 MHz 12 0 17325 22.70 21.86
1752.5 22.63 21.75

1712.5 22.65 21.82

12 6 17325 22.75 21.89
1752.5 22.49 21.64

17125 22.63 21.77

12 13 17325 2279 21.04
1752.5 22,51 21.66

1712.5 22.69 21.71

25 0 1732.5 22.76 21.77
1752.5 22.47 2153

1715.0 23.66 22.82

1 0 17325 23.72 22.88
1750.0 23.60 22.83

1715.0 23.58 22.80

10 MHz 1 24 17325 23.88 23.00
1750.0 23.44 22.65

1 40 1715.0 2357 22.81
1732.5 23.75 22.96

Shenzhen General Testing & Inspection Technology Co., Ltd.
1F, 2 Block, Jiaquan Building, Guanlan High-tech Park Baoan District, Shenzhen, Guangdong, China
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1750.0 23.29 22.44

1715.0 22.66 21.68

25 0 1732.5 22.78 21.67
1750.0 22.58 21.59

1715.0 22.69 21.62

25 12 1732.5 22.78 21.75
1750.0 22.52 21.55

1715.0 22.65 21.62

25 25 1732.5 22.82 21.80
1750.0 2249 21.50

1715.0 22.76 21.76

50 0 1732.5 22.80 21.77
1750.0 22.56 21.60

1717.5 23.60 22.90

1 0 1732.5 23.63 22.87
1747.5 23.69 23.00

1717.5 23.57 22.81

1 37 1732.5 23.67 23.00
1747.5 23.40 22.77

1717.5 23.59 22.91

1 74 1732.5 23.78 23.04
1747.5 23.24 22.53

1717.5 22.77 21.73

15 MHz 37 0 1732.5 22.81 21.72
1747.5 22.77 21.80

1717.5 22.75 21.63

37 18 1732.5 22.87 21.83
1747.5 22.77 21.60

1717.5 22.70 21.62

37 38 1732.5 22.90 21.80
1747.5 22.51 21.51

1717.5 22.87 21.83

75 0 1732.5 22.85 21.84
1747.5 22.81 21.78

1720.0 23.55 23.30

1 0 1732.5 23.59 22.53
1745.0 23.62 23.26

1720.0 23.51 22.58

1 49 1732.5 23.97 22.77
1745.0 23.65 23.05

1720.0 23.56 22.50

1 99 1732.5 23.68 22.64
1745.0 23.16 22.33

1720.0 22.79 21.72

20 MHz 50 0 1732.5 22.82 21.76
1745.0 22.81 21.79

1720.0 22.68 21.67

50 25 1732.5 22.87 21.85
1745.0 22.64 21.68

1720.0 22.66 21.64

50 50 1732.5 22.84 21.84
1745.0 22.47 21.53

1720.0 22.81 21.75

100 0 1732.5 22.80 21.76
1745.0 22.68 21.70

Shenzhen General Testing & Inspection Technology Co., Ltd.
1F, 2 Block, Jiaquan Building, Guanlan High-tech Park Baoan District, Shenzhen, Guangdong, China
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LTE FDD Band 7

TX Channel RB Configuration Frequency Average Power [dBm]
Bandwidth Size Offset (MHz) QPSK 16QAM

2502.5 22.03 21.06

1 0 2535.0 21.99 21.29
2567.5 21.94 21.00

2502.5 22.22 21.22

1 12 2535.0 21.96 21.06
2567.5 22.19 20.86

2502.5 21.94 20.85

1 24 2535.0 21.89 20.82
2567.5 21.95 21.09

2502.5 20.90 19.72

5 MHz 12 0 2535.0 20.92 19.84
2567.5 20.97 19.99

2502.5 21.08 19.59

12 6 2535.0 21.08 19.96
2567.5 20.82 19.79

2502.5 21.00 19.71

12 13 2535.0 20.89 20.09
2567.5 21.05 19.62

2502.5 20.90 19.69

25 0 2535.0 21.02 19.89
2567.5 20.87 19.57

2505.0 21.90 21.07

1 0 2535.0 21.84 20.66
2565.0 21.97 20.55

2505.0 21.95 21.08

1 24 2535.0 22.08 20.82
2565.0 21.86 20.86

2505.0 22.03 20.98

1 49 2535.0 22.15 20.83
2565.0 21.74 20.82

2505.0 20.96 20.01

10 MHz 25 0 2535.0 20.86 19.72
2565.0 20.58 19.80

2505.0 20.73 20.07

25 12 2535.0 20.69 20.10
2565.0 21.08 20.02

2505.0 20.97 19.88

25 25 2535.0 20.92 19.91
2565.0 20.59 20.13

2505.0 21.00 19.95

50 0 2535.0 20.56 19.56
2565.0 20.38 19.53

2507.5 22.18 20.78

1 0 2535.0 22.21 20.98
2562.5 22.13 20.85

2507.5 21.89 20.99

15 MHz 1 37 2535.0 21.96 21.00
2562.5 21.96 20.90

2507.5 22.02 20.75

1 74 2535.0 21.78 20.72
2562.5 21.77 20.62
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2507.5 20.75 20.05

37 0 2535.0 20.92 19.68
2562.5 20.71 19.96

2507.5 20.71 19.75

37 18 2535.0 20.71 19.86
2562.5 20.59 19.69

2507.5 20.70 19.96

37 38 2535.0 20.87 19.77
2562.5 20.65 19.53

2507.5 20.48 19.81

75 0 2535.0 20.54 19.90
2562.5 20.38 19.49

2510.0 22.24 20.73

1 0 2535.0 22.18 20.82
2560.0 21.85 20.75

2510.0 22.07 20.79

1 49 2535.0 22.15 20.81
2560.0 22.00 20.86

2510.0 22.22 20.79

1 99 2535.0 2217 20.57
2560.0 1.70 20.80

2510.0 20.65 19.88

20 MHz 50 0 2535.0 20.65 19.44
2560.0 20.78 19.72

2510.0 20.85 19.44

50 25 2535.0 20.53 19.45
2560.0 20.89 19.44

2510.0 20.92 19.51

50 50 2535.0 20.92 19.63
2560.0 20.56 19.64

2510.0 20.82 19.72

100 0 2535.0 20.69 19.72
2560.0 20.51 19.67
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3.2. Peak-to-Average Ratio (PAR)
LIMIT

The Peak-to-Average Ratio (PAR) of the transmission may not exceed 13 dB.

TEST CONFIGURATION

Communication
EUT Splitter Tester

Attenuator

TEST PROCEDURE

1. Refer to instrument’s analyzer instruction manual for details on how to use the power
statistics/CCDF function;

2. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

3. Set the number of counts to a value that stabilizes the measured CCDF curve;

4. Set the measurement interval as follows:
1). for continuous transmissions, set to 1 ms,
2). for burst transmissions, employ an external trigger that is synchronized with the EUT burst
timing sequence, or use the internal burst trigger with a trigger level that allows the burst to
stabilize and set the measurement interval to a time that is less than or equal to the burst
duration.

5. Record the maximum PAPR level associated with a probability of 0.1%.

TEST RESULTS

LTE FDD Band 4

TX Channel RB Configuration Frequency PAPR [dB]
Bandwidth Size Offset (MHz) QPSK 16QAM

1710.7 4.04 4.89

1 0 1732.5 3.69 4.66

1754.3 1.98 3.30

1710.7 3.98 4.84

1 3 1732.5 3.62 4.54

1754.3 1.68 3.13

1710.7 4.06 4.92

1 5 1732.5 3.70 4.69

1754.3 1.58 3.1

1710.7 3.95 4.94

1.4 MHz 3 0 1732.5 3.62 4.56
1754.3 2.10 3.34

1710.7 3.94 5.00

3 2 1732.5 3.57 4.56

1754.3 1.83 3.21

1710.7 3.99 5.08

3 3 1732.5 3.67 4.62

1754.3 1.94 3.22

1710.7 4.98 5.95

6 0 1732.5 4.75 5.72

1754.3 3.61 4.70
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1711.5 3.75 4.64

1 0 1732.5 3.45 4.33
1753.5 2.27 3.53

1711.5 3.77 4.72

1 7 1732.5 3.40 4.30
1753.5 1.94 3.30

1711.5 3.82 4.84

1 14 1732.5 3.40 4.30
1753.5 1.46 3.05

1711.5 4.81 5.68

3 MHz 8 0 1732.5 4.60 5.49
1753.5 3.58 4.71

1711.5 4.76 5.74

8 4 1732.5 4.50 5.43
1753.5 3.29 4.54

1711.5 4.87 5.78

8 7 1732.5 4.61 5.48
1753.5 3.44 4.61

1711.5 5.09 6.04

15 0 1732.5 4.89 5.79
1753.5 4.09 5.08

1712.5 3.92 4.91

1 0 1732.5 3.70 4.92
1752.5 3.03 4.18

1712.5 3.94 5.03

1 12 1732.5 3.47 4.72
1752.5 2.36 3.67

1712.5 3.93 5.04

1 24 1732.5 3.47 4.64
1752.5 1.82 3.28

1712.5 4.76 5.70

5 MHz 12 0 1732.5 4.71 5.60
1752.5 3.99 4.97

1712.5 4.79 5.68

12 6 1732.5 4.53 5.48
1752.5 3.67 4.69

1712.5 4.86 5.77

12 13 1732.5 4.55 5.47
1752.5 3.56 4.63

1712.5 5.09 5.94

25 0 1732.5 4.94 5.81
1752.5 4.33 5.22

1715.0 4.35 5.21

1 0 1732.5 4.18 5.14
1750.0 3.51 4.55

1715.0 4.40 5.40

1 24 1732.5 3.94 4.86
1750.0 3.26 4.47

10 MHz 1715.0 4.50 5.39
1 49 1732.5 3.72 4.65
1750.0 1.96 3.52

1715.0 5.23 6.15

25 0 1732.5 5.01 5.95
1750.0 4.66 5.58

25 12 1715.0 5.17 6.08

Shenzhen General Testing & Inspection Technology Co., Ltd.
1F, 2 Block, Jiaquan Building, Guanlan High-tech Park Baoan District, Shenzhen, Guangdong, China
Tel.: (86)755-27588991 Fax: (86)755-86116468 Http://www.sz-ctc.com.cn



Page 16 of 188 Report No.: GTI20140444F-2

1732.5 4.82 5.77

1750.0 4.31 5.31

1715.0 5.26 6.15

25 25 1732.5 4.86 5.76
1750.0 4.21 5.21

1715.0 5.34 6.08

50 0 1732.5 5.08 5.97
1750.0 4.72 5.60

1717.5 5.33 5.62

1 0 1732.5 5.40 5.96
1747.5 4.96 5.06

1717.5 4.46 5.42

1 37 1732.5 3.80 4.03
1747.5 3.41 4.34

1717.5 5.47 6.02

1 74 1732.5 5.04 5.53
1747.5 5.61 5.74

1717.5 4.73 5.94

15 MHz 37 0 1732.5 4.70 5.91
1747.5 4.57 5.75

1717.5 5.25 6.11

37 18 1732.5 4.93 5.78
1747.5 4.66 5.51

1717.5 4.69 5.98

37 38 1732.5 4.54 5.82
1747.5 4.48 5.67

1717.5 4.90 6.19

75 0 1732.5 4.92 6.14
1747.5 4.84 6.03

1720.0 1.68 1.66

1 0 1732.5 1.73 1.73
1745.0 1.59 1.52

1720.0 4.31 5.27

1 49 1732.5 3.83 4.80
1745.0 3.38 4.40

1720.0 1.59 1.60

1 99 1732.5 1.64 1.49
1745.0 2.16 1.84

1720.0 5.55 6.57

20 MHz 50 0 1732.5 5.57 6.49
1745.0 5.44 6.35

1720.0 5.30 6.10

50 25 1732.5 5.09 5.92
1745.0 4.84 5.66

1720.0 5.79 6.60

50 50 1732.5 5.75 6.54
1745.0 5.61 6.50

1720.0 5.72 6.74

100 0 1732.5 5.73 6.68
1745.0 5.72 6.60
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LTE FDD Band 7

TX Channel RB Configuration Frequency PAPR [dB]
Bandwidth Size Offset (MHz) QPSK 16QAM

2502.5 4.07 4.37

1 0 2535.0 3.76 4.10
2567.5 3.96 4.19

2502.5 3.58 4.04

1 12 2535.0 3.25 3.61
2567.5 3.53 3.73

2502.5 4.09 4.55

1 24 2535.0 3.77 4.09
2567.5 3.98 4.29

2502.5 4.62 4.94

5 MHz 12 0 2535.0 4.16 4.48
2567.5 4.45 4.73

2502.5 4.42 4.75

12 6 2535.0 3.86 4.17
2567.5 4.22 4.49

2502.5 4.60 4.93

12 13 2535.0 4.17 4.47
2567.5 4.48 4.76

2502.5 4.87 5.28

25 0 2535.0 4.55 4.89
2567.5 4.72 5.09

2505.0 4.04 4.41

1 0 2535.0 3.72 4.05
2565.0 4.22 4.26

2505.0 3.68 3.98

1 24 2535.0 3.19 3.53
2565.0 3.43 3.52

2505.0 4.31 4.47

1 49 2535.0 3.85 4.10
2565.0 3.93 4.34

2505.0 4.80 517

10 MHz 25 0 2535.0 4.59 4.92
2565.0 4.79 5.13

2505.0 4.60 4.94

25 12 2535.0 4.12 4.40
2565.0 4.46 4.76

2505.0 4.93 5.30

25 25 2535.0 4.54 4.86
2565.0 4.74 5.08

2505.0 5.08 5.56

50 0 2535.0 4.87 5.29
2565.0 5.03 5.47

2507.5 5.34 6.08

1 0 2535.0 3.59 5.61
2562.5 4.87 5.99

2507.5 3.92 4.37

1 37 2535.0 3.23 3.59
15 MHz 2562.5 3.66 4.03
2507.5 5.02 4.91

1 74 2535.0 5.61 5.95
2562.5 5.72 5.72

37 0 2507.5 4.66 5.78
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2535.0 4.53 5.59

2562.5 4.71 5.72

2507.5 4.91 5.34

37 18 2535.0 4.52 4.90
2562.5 4.80 5.18

2507.5 4.67 5.72

37 38 2535.0 4.61 5.61
2562.5 4.65 5.67

2507.5 4.90 6.08

75 0 2535.0 4.85 5.95
2562.5 4.87 5.99

2510.0 4.68 5.27

1 0 2535.0 5.68 5.48
2560.0 6.63 6.63

2510.0 4.36 4.68

1 49 2535.0 3.41 3.67
2560.0 4.22 4.58

2510.0 5.76 6.55

1 99 2535.0 3.67 6.41
2560.0 3.67 5.20

2510.0 5.64 6.54

20 MHz 50 0 2535.0 5.48 6.38
2560.0 5.61 6.51

2510.0 5.27 5.79

50 25 2535.0 4.97 5.39
2560.0 5.20 5.73

2510.0 5.76 6.55

50 50 2535.0 5.68 6.41
2560.0 5.75 6.55

2510.0 5.71 6.61

100 0 2535.0 5.69 6.55
2560.0 5.74 6.63

Test plots as follow:
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LTE FDD Band 4-1.4MHz Channel Bandwidth PAPR

Low Channel

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Centar Freq: 1710700000 GHz
e Trig: Fres Run Counts 500 kIS0 kpt
Barzar 30 B

bantel Freq 1.710700000 GHz

A Galnd sw
Average Power

9.79 dBm
49.60 % at 0dB

1710700000 GHz

10.0%
10%
0.1%

0.01%

14.10 dBm

16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Canter Freq: 1.710700000 GHz

Center Freq 1.710700000 GHz Courts 500 k100 kpt

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

Center Freq| 8.99 dBm

44.88 % at 0dB

10.0 %
0.01 %
0.001 %

14.12 dBm
0.0001

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

bantel Freq 1.710700000 GHz

IF Gaind ww

Centar Freq: 1710700000 GHz
n Counts 500 kIS0 kpt

Average Power

9.756 dBm
49.02 % at 0dB

0.01%

0.000

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.710700000 GHz

IF Gaind ww

Counts 500 kIS0 kpt

Average Power

8.92dBm
44.47 % at 0dB

2.95 dB

0.01%

0.0001

0de
Info BW 1.

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

bantel Freq 1.710700000 GHz

IF Gaind ww

Canter Freq: 1.710700000 GHz Radio Std- None
= Trig: Fres Run

Counts 500 kIS0 kpt

Average Power

9.80 dBm
49.65 % at 0dB

10.0 %
10%

0.01%

434dB
14.14 dBm

0.000

Agthortt Sgctrum Analyzer - Power Stat CCOF

Center Freq 1.710700000 Ghz
A Galnd sw
Average Power
9.00 dBm
44.76 % at 0dB

10.0 %

0.01%

14.15 dBm
0.0001

B
Info BW 1.
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LTE FDD Band 4-1.4MHz Channel Bandwidth PAPR

Low Channel

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Centar Freq: 1710700000 GHz Radio
e Trig: Fres Run Counts 500 kIS0 kpt

#hren: 30 48

bantel Freq 1.710700000 GHz

A Galnd sw
Average Power

9.87 dBm
49.55 % at 0dB

1710700000 GHz

10.0%
10%
0.1%

0.01%

16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Canter Freq: 1.710700000 GHz

Center Freq 1.710700000 GHz Courts 500 k100 kpt

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

Center Freq| 8.84 dBm

44.82 % at 0dB

10.0 %
0.01 %
0.001 %

14.06 dBm
0.0001

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

bantel Freq 1.710700000 GHz

IF Gaind ww

Centar Freq: 1710700000 GHz
n Counts 500 kIS0 kpt

Average Power

9.81 dBm
49.21 % at 0dB

0.01%

0.000

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.710700000 GHz

IF Gaind ww

Counts 500 kIS0 kpt

Average Power

8.79 dBm
44.39 % at 0dB

0.01%

13.94 dBm -
0.0001 %5 r
Info BW 1.

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL [CETIL]
Canter Freq: 1710700000 GHz Radio Std- None
= Trig: Fre Run

Center Freq 1.710700000 GHz Courts 500 k100 kpt

IF Gaind ww

Average Power

9.86 dBm
49.49 % at 0dB

10.0 %
10%

0.01%

0.000

Agthortt Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.710700000 GHz

IF Gaind ww

Average Power

8.79 dBm
44.62 % at 0dB

2,96 dB
450d8
08 dB

10.0 %

0.01%

14.16 dBm
0.0001

B
Info BW 1.
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LTE FDD Band 4-1.4MHz Channel Bandwidth PAPR

Low Channel

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

bantel Freq 1.710700000 GHz

IF Gaind ww

Average Power

8.93 dBm
48.58 % at 0dB

10.0%
10%
0.1%

0.01%

Centar Freq: 1710700000 GHz
e Trig: Fres Run
Barzar 30 B

Counts 500 kIS0 kpt

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

bantel Freq 1.710700000 GHz

Average Power

Center Freq|

1710700000 GHz

7.83 dBm
44.76 % at 0dB

10.0 %

14.40 dBm

IF Gaind ww

16QAM

Canter Freq: 1.710700000 GHz

0.01%

0.001 %

0.0001

- T
#hren: 30 48

Counts 500 kIS0 kpt

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Center Freq 1.732500000 GHz

IF Gaind ww

Average Power

10.04 dBm
51.09 % at 0dB

10.0 % 2.48 dB

0.01%

[
o 1722500000 GHz Radio St None
Counts 500 kIS0 kpt

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Center Freq 1.732500000 GHz

Average Power

9.03 dBm
45.36 % at 0dB

14.06 dBm

IF Gaind ww

0.01%

0.0001

=
Radio St None
Counts 500 kIS0 kpt

B
Info BW 1.

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Center Freq 1.732500000 GHz

IF Gaind ww

Average Power

9.99 dBm
50.78 % at 0dB

0.01%

0.000

Canter Freq: 1732500000 GHz
Ti Run

#hren: 30 48

[
Radio St None
Counts 500 kIS0 kpt

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Center Freq 1.732500000 GHz

Average Power

9.06 dBm
45.34 % at 0dB

10.0 %

IF Gaind ww

0.01%

0.001 %

0.0001 %

— [
#hren: 30 48

& [
- 1.732500000 GHz Radio Std- None

Counts 500 kIS0 kpt

B
Info BW 1.

g STATUS (3 Align Now, AR required
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LTE FDD Band 4-1.4MHz Channel Bandwidth PAPR

Channel

QPSK

Agiort Spoctrum Analyzer - Power $1a8 (LD

‘Cent. 1.732500000 GHz Center Freq: 1732500000 GHz R
Centor Freq 1.732500000 G Trig: Frea Run Counts 500 kIS00 kpt

—
N Galec aw Shtan: 30 9B
Average Power

10.06 dBm
51.32 % at 0dB

4 dBm
20dB

T 81N €3 Align Now, All required

16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

‘Can:el Freq 1.732500000 GHz Center Freq: 1732500000 GHz

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

9.06 dBm
45.61 % at 0dB

10.0 %
0.01 %
0.001 %

14.13 dBm
0.0001

Counts 500 kIS0 kpt

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Center Freq 1.732500000 GHz

IF Gaind ww

Average Power

10.03 dBm
50.64 % at 0dB

0.01%

0.000

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

Center Freq 1.732500000 GHz

A Galnd sw
Average Power

9.10 dBm
45.33 % at 0dB

0.01%

0.0001 %5 r
Info BW 1.

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

T & e
Freq 1.7325000 z Conter Freq: 1732500000 GHz Radio Std: None

LorarEie 20000 SH o= Trig: Fres Run Caunts 500 kiS00 kpt

AIFGalnd ww

Average Power

10.03 dBm
50.83 % at 0dB

10.0 %
10%

0.01%

0.000

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

i AL &
Center Freq 1.732500000 GHz i q: 1. GHz

55
Radio Std: None

Counts 500 kIS0 kpt

IF Gaind ww

Average Power

9.08 dBm
44.95 % at 0dB

10.0 % 2.99 dB

0.01%

0.0001

B
Info BW 1.
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LTE FDD Band 4-1.4MHz Channel Bandwidth PAPR

Middle Channel

QPSK 16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF Agilent Spectrum Analyzer - Power Stat (LN
AL AL

B ry 02 . s 7 r Y
Center Freq 1.732500000 GHz el | TR0 Oite Wi Center Freq 1.732500000 GHz Centar Freq: 1722600000 GHz
= 3 L

—Trig: Caunts 500 kIB0D kpt e Trig: Fres Run Caunts 500 LS00 kpt
#IF Gl s FAuzan: 30 4B AIF Galrl s Samar 30 4B

Average Power ., Gaussia Average Power

10.01 dBm ; 9.12dBm
50.80 % at 0dB 0% 45.22 % at 0dB

0.01 % | Man 0.01%

14.09 dBm

0.0001 = ® = = 0.0001 %"

dg
Info BW 1.5000 MHz

pSTATLS (3 Align Now, AN required = pITATLS 3 Align Now, AR requirnd

3RB#3 3RB#3

Agthentt Spectrum Analyrer - Power Stat CCDF Agibenit Spectrum Analyzer - Fower Stat CEOF
T & T T Y
2 GHz Ra 2 Conter Freq: 1732500000 GHz
Center Freq 1.732500000 GHz __ Counss 500 k100 kpt Center Freq 1.732500000 GHz B Trig: Fres R Caunts: 500 KIS0D kpt
HIF Galr ww HIF Galr ww FAuzan: 30 4B

Average Power Average Power

100 % |
9.07 dBm ; 7.97 dBm
49.23 % at 0dB 0 \ 45.32 % at 0dB

2.54 dB
4.06 dB

0.01 % Man 0.01%

B

14.35 dBm

0.0001 - — — 0.000

dg
nfo BW 1.5000 MHz

Spectrum Analyzer - Fower Stat CCOF
D

i AL & ET N AL &
nter Freq 1.7543000 z Cantar Freq: 1754300000 GHz Ra Conter Freq: 1754300000 GHz
il g LISASO000 G2l W Trig: Fres Run Caunts 500 LS00 kpt W Trig: Fres Run Caunts 500 LS00 kpt
#IF Gl s FAuzan: 30 4B AIF Galrl s Samar 30 4B

Average Power Average Power

10.13 dBm ; 9.13dBm
62.98 % at 0dB : 1 52.23 % at 0dB

0.01 %|— Man . 0.01%

0.0001

pSTATLS (3 Align Now, AN required = pITATLS 3 Align Now, AR requirnd
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High Channel

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

[Cen r z Carar Freq: 1754300000 GHz
Center Freq 1.754300000 GHz - rl,"f?';.l'r?... Courts 500 k100 kpt

#IF Gl s FAuzan: 30 4B

Average Power

10.09 dBm
64.32 % at 0dB

10.0%
10%
0.1%

0.01%

16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Canter Freq: 1754300000 GHz

Center Freq 1.754300000 GHz Courts 500 k100 kpt

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

9.07 dBm
52.74 % at 0dB

10.0 %
0.01 %
0.001 %

0.0001

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL [CE
Canter Freq: 1754300000 GHz Radio Std- None

Center Freq 1.754300000 GHz 2y Courts 500 k100 kpt

IF Gaind ww

Average Power

10.13 dBm
66.76 % at 0dB

0.01%

0.000

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

G
Center Freq 1.754300000 GHz

IF Gaind ww

&
1754300000 GHz
Counts 500 kIS0 kpt

Average Power

9.12dBm
53.83 % at 0dB

311dB
318dBE

0.01%

0.0001 %5 r
Info BW 1.

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL & EEEE
Canter Freq: 1754300000 GHz Radio Std- None

= Trig: Fre Run

Center Freq 1.754300000 GHz Courts 500 k100 kpt

IF Gaind ww

Average Power

10.07 dBm
61.48 % at 0dB

10.0 %
10%

0.01%

0.000

Agthortt Sgctrum Analyzer - Power Stat CCOF

G
Center Freq 1.754300000 GHz

IF Gaind ww

Average Power

9.07 dBm
51.41 % at 0dB

10.0 %

0.01%

0.0001

B
Info BW 1.

Radio Std- None
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Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

[Cen r z Carar Freq: 1754300000 GHz
Center Freq 1.754300000 GHz - rl,"f?';.l'r?... Courts 500 k100 kpt

#IF Gl s FAuzan: 30 4B

Average Power

10.04 dBm
62.78 % at 0dB

10.0%
10%
0.1%

0.01%

16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

[Cen r z Carar Freq: 1754300000 GHz
Center Freq 1.754300000 GHz T""" L Courts 500 k100 kpt

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

9.05 dBm
52.06 % at 0dB

10.0 %
0.01 %
0.001 %

0.0001

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R [CEIE:

e L & 3
r 2 Center Freq: 1754300000 GHz Radio Std:
Center Freq 1.754300000 GHz _ ok el s et one

IF Gaind ww

Average Power

10.04 dBm
63.10 % at 0dB

0.01%

0.000

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

B AL &
r 2 1754300000 GHz
Center Freq 1.754300000 GHz - Courts 500 k100 kpt

A Galnd sw
Average Power

9.08 dBm
52.38 % at 0dB

0.01%

0.0001 %5 r
Info BW 1.

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

e L & [F;
r 2 Center Freq: 1754300000 GHz Radio Std: None
Center Freq 1.754300000 GHz e iy Courts 500 k100 kpt

IF Gaind ww

Average Power

9.13dBm
54.63 % at 0dB

10.0 %
10%

0.01%

0.000

Agthortt Sgctrum Analyzer - Power Stat CCOF

G
Center Freq 1.754300000 GHz

IF Gaind ww

Average Power

8.12dBm
48.27 % at 0dB

10.0 %

0.01%

0.0001

B
Info BW 1.
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Low Channel

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Centar Freq: 1711500000 GHz
e Trig: Fres Run
Barzar 30 B

bantel Freq 1.711500000 GHz

IF Gaind ww

Average Power

9.95 dBm
51.08 % at 0dB

10.0%
10%
0.1%

0.01%

Radio
Counts 500 kIS0 kpt

16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

bantel Freq 1.711500000 GHz

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

Center Freq|

1711500000 GHz

9.04 dBm
46.06 % at 0dB

10.0 %
0.01 %
0.001 %

0.0001

&
Centar Freq: 1711500000 GHz
Counts 500 kIS0 kpt

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.711500000 GHz

IF Gaind ww

Average Power

9.88 dBm
49.98 % at 0dB

0.01%

0.000

) dB
Info BW 3.0000 MHz

&
Centar Freq: 1711500000 GHz
n Counts 500 kIS0 kpt

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

bantel Freq 1.711500000 GHz

IF Gaind ww

Average Power

8.97 dBm
45.00 % at 0dB

0.01%

0.0001

g STATUS (3 Align Now, AR required

1RB#7

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

bantel Freq 1.711500000 GHz

IF Gaind ww

Average Power

9.90 dBm
51.26 % at 0dB

10.0 %
10%

0.01%

0.000 n
) dg
Info BW 3.0000 MHz

&
Canter Freq: 1711500000 GHz
= Trig: Fres Run Counts 500 LS00 kpt

Agthortt Sgctrum Analyzer - Power Stat CCOF
e 4 AL

Radio St None ]:ar::er Freq 1.711500000 GHz

IF Gaind ww

Average Power

8.97 dBm
45.97 % at 0dB

10.0 %
4.53 dB

484 dB

0.01%

5.11dB

14.08 dBm
0.0001

g STATUS (3 Align Now, AR required

g STATUS (3 Align Now, AR required

1RB#14

1RB#14
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Low Channel

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

bantel Freq 1.711500000 GHz

IF Gaind ww

e Trig: Fres Run
Barzar 30 B

Average Power

8.89 dBm
47.23 % at 0dB

2.53 dB
4.11dB8
481dB

10.0%
10%
0.1%

0.01%

&
Canter Freq: 1711500000 GHz

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

bantel Freq 1.711500000 GHz

Counts 500 kIS0 kpt =
AIFGaind ww

= Trig
#ariar: 30 48
Average Power

Center Freq|

1711500000 GHz

7.83 dBm
44.04 % at 0dB

10.0 %
0.01 %
0.001 %

0.0001

16QAM

&
Canter Freq: 1711500000 GHz

Counts 500 kIS0 kpt

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

bantel Freq 1.711500000 GHz

— i
IF Gaind ww

Average Power

8.87 dBm
47.09 % at 0dB

10.09
10% 4.13dB
476

0.01%

0.000

&
Canter Freq: 1711500000 GHz

Agthortt Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.711500000 GHz

IF Gaind ww

Counts 500 kIS0 kpt

Average Power

7.78 dBm
43.89 % at 0dB

0.01%

0.0001 0dB

g STATUS (3 Align Now, AR required

Counts 500 kIS0 kpt

Info BW 3.0000 MHz

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

bantel Freq 1.711500000 GHz

IF Gaind ww

Centar Freq: 1711
™ Trig: Fres Run

Average Power

8.84 dBm
47.11 % at 0dB

10.0 %
10%

0.01%

0.000 : dé
Info BN 3.1

&
500000 GHz

Agthortt Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.711500000 GHz

IF Gaind ww

CEL
Radio St None
Counts 500 kIS0 kpt

Average Power

7.81 dBm
44.17 % at 0dB

10.0 %

0.01%

0.0001

000 MHz
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Low Channel

QPSK

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

&
Canter Freq: 1711500000 GHz
Trig: Fres Run

bantel Freq 1.711500000 GHz

_—Trig Caunts 500 LS00 kpt
#IF Gl s FAuzan: 30 4B

Average Power

8.84 dBm
47.53 % at 0dB

0.01%

0.0001

dg
Info BW 3.0000 MHz

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

bantel Freq 1.711500000 GHz

Average Power

Center Freq|

1711500000 GHz

7.83 dBm
44.58 % at 0dB

16QAM

Centar Freq: 1711500000 GHz
Trig: Fres Run Counts 500 kIS0 kpt

#IF Gl s FAuzan: 30 4B

0.01%

0.0001 %

dg
Info BW 3.0000 MHz

g STATUS (3 Align Now, AR required

15RB#0

15RB#0

QPSK

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

bantel Freq 1.711500000 GHz

IF Gaind ww

Average Power

9.88 dBm
49.98 % at 0dB

0.01%

0.0001

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Center Freq 1.732500000 GHz

Average Power

9.22dBm
46.27 % at 0dB

1711500000 GHz

dB
4.11dB8
433dB

16QAM

Centar Freq: 1732500000 GHz
e Trig: Fres Run Counts 500 kIS0 kpt

#IF Gl s FAuzan: 30 4B

0.01%

g STATUS (3 Align Now, AR required

Spectrum Analyzer - Fower Stat CCOF

N kL
2 Center Freq: 1732500000 GHz
enter Freq 1.732500000 GHz I iy Courts 500 k100 kpt

#IF Gl s FAuzan: 30 4B

Average Power

10.11 dBm
51.49 % at 0dB

0.01%

0.0001

dg
Info BW 3.000

Spectrum Analyzer - Fower Stat CCOF
D

Center Freq 1.732500000 GHz

Average Power

9.23 dBm
45.92 % at 0dB

Centar Freq: 1732500000 GHz
e Trig: Fres Run Counts 500 kIS0 kpt

#IF Gl s FAuzan: 30 4B

0.01%

0.0001 %

dg
Info BW 3.0000 MHz

g STATUS (3 Align Now, AR required

1RB#7
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Middle Channel

QPSK 16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF Agilent Spectrum Analyzer - Power Stat (LN
AL - RL

Fren 1.7325000! z Canter Freq: 1732500000 GHz Radio Freq 1.73250001 z ContecFre: 1732000000 Biz
Center Freg 2500000 GHz____ Firbitiie Counts 500 kiS00 kpt t-antarFrag 2500000 GHz ___ Kl Counts 500 kiS00 kpt
HIF Galr ww #Aman: 30 4B AIF Gaind sw FAmar: 30 4B

Average Power s Average Power

10.16 dBm . ; 9.28 dBm
52.30 % at 0dB § 46.99 % at 0dB

10.0 % .42 dB | 100 %
10%
0.1%

0.01% Man 0.01%
0.001 %

0.0001

pSTATLS (3 Align Now, AN required = pITATLS 3 Align Now, AR requirnd

1RB#14 1RB#14

Agthortt Sgctrum Analyzer - Power Stat CCOF Agilent Spectrum Analyzer - Power Stat (LN
AL AL

2 Canter Freq: 1.T32500000 GHz o 2 k GHz
Center Freq 1.732500000 GHz ____ o e Tt Center Freg 1.732500000 GHz Counts 500 KISD0 kpt

IF Gaind ww IF Gaind ww

Average Power : Average Power

9.04 dBm . ; 7.97 dBm
47.83 % at 0dB \ 44.26 % at 0dB

0.01% 0.01%

504 dB
14.08 dBm . 14.03 dBm .

0.000 = — — - 0.0001 3 dé

Info BW 3.0000 MHz

pSTATLS (3 Align Now, AN required pSTATLS (3 Align Now, AN required

8RB#0 8RB#0

Agthortt Sgctrum Analyzer - Power Stat CCOF Agilent Spectrum Analyzer - Power Stat (LN
AL AL

12 L & [F 4 i L & o
7 Center Freq: 1732500000 GHz Radio Std- None 7 : 1.732500000 GHz Radio Std- None
Center Freq 1.732500000 GHz ____ ELEIRE R ko ket Center Freq 1.732500000 GHz bl T ounts-500 K500 kpt

HIFGaind ow HIFGaind ow 48

Average Power Average Power

9.01 dBm X ; 8.01 dBm
47.58 % at 0dB ; 44.47 % at 0dB

100% 251d8 100% 29548
10% 39748 % 47608
' ' 3dB

0.01 % Man 0.01%

00001 %5z 0.0001

Info BW 3.0000 MHz
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Middle Channel

QPSK 16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF Agilent Spectrum Analyzer - Power Stat (LN
AL AL

7 Center Freq: 1732500000 GHz Radio 7 Center Freq: 1732500000 GHz
Center Freq 1.732500000 GHz Comecltan:] oA s = Center Freq 1732500000 GHz Bt Caunts 500 k1500 kpt

e Trig:
#IF Gl s FAuzan: 30 4B AIF Galrl s Samar 30 4B

Average Power ssia Average Power

9.06 dBm ; 8.02dBm
48.01 % at 0dB : 44.59 % at 0dB

0.01 % Man : 0.01%

0.0001 = — = = 0.0001 %"

dg dg
Info BW 3.0000 MHz Info BW 3.0000 MHz

pSTATLS (3 Align Now, AN required pSTATLS (3 Align Now, AN required

8RB#7 8RB#7

Agthortt Sgctrum Analyzer - Power Stat CCOF Agilent Spectrum Analyzer - Power Stat (LN
AL 1 AL R

7 GHz Radio Std- None 7 Center Freq: 1732500000 GHz Radio Std- None
Center Freq 1.732500000 GHz e ada Ko gt Center Freq 1732500000 GHz Bt Caunts 500 k1500 kpt

#IF Gl s #IF Gl s FAuzan: 30 4B

Average Power - a Average Power
% -

9.07 dBm : ; 8.02dBm
48.13 % at 0dB : i 44.99 % at 0dB

0.01 % I Man : 0.01%

dé — — = 0.000 dé
nfo BIW 3.0000 MHz ) nfo BW 3.0000 MHz

0.0001

pSTATLS (3 Align Now, AN required = pITATLS 3 Align Now, AR requirnd

15RB#0 15RB#0

QPSK 16QAM

Spectrum Analyzer - Fower Stat CCOF
T r T o T
nter Freq 17535000 z Canter Freq: 1753500000 GHz Ra Canter Freq: 1753500000 GHz
il g LISSA0000 G W Trig: Fres Run Caunts 500 LS00 kpt W Trig: Fres Run Caunts 500 LS00 kpt
#IF Gl s FAuzan: 30 4B AIF Galrl s Samar 30 4B

Average Power Average Power

10.20 dBm N _ 9.17 dBm
59.48 % at 0dB 0 | 50.24 % at 0dB

0.01 % Man . 0.01%

0.0001 = —y = 3 0.0001 %'

dg dg
Info BW 3.000 Info BW 3.0000 MHz

pSTATLS (3 Align Now, AN required = pITATLS 3 Align Now, AR requirnd

1RB#0 1RB#0
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High Channel

Agthorit Sgctrum Analyzer - Power Stat CCOF
AL

[Cen 3 z Carar Freq: 1763500000 GHz
Center Freq 1.753500000 GHz I iy Courts 500 k100 kpt

#IF Gl s FAuzan: 30 4B
Average Power

10.12 dBm
62.37 % at 0dB

10.0%
10%
0.1%

0.01%

B
nfo BIW 3.0000 MHz

16QAM

Agthorit Sgctrum Analyzer - Power Stat CCOF
AL

Canter Freq: 1753500000 GHz

e arw q 7
Center Freq 1.753500000 GHz Courts 500 k100 kpt

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

9.09 dBm
51.35 % at 0dB

10.0 %
0.01 %
0.001 %

0.0001

g STATUS (3 Align Now, AR required

Agthorit Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.753500000 GHz

IF Gaind ww

Average Power

10.09 dBm
67.28 % at 0dB

0.01%

0.000
) dB
Info BW 3.0000 MHz

g STATUS (3 Align Now, AR required

Agthorit Sgctrum Analyzer - Power Stat CCOF

Center Freq 1.753500000 GHz
AIFGaind ww
Average Power
9.05 dBm
53.69 % at 0dB

0.01%

0.0001

1RB#14

R & [EER
Canter Freq: 1753500000 GHz Radio Std- None
= Trig: Fres Run Counts 500 LS00 kpt

Agthorit Sgctrum Analyzer - Power Stat CCOF

Center Freq 1.753500000 GHz

IF Gaind ww

Average Power

9.21 dBm
52.96 % at 0dB

10.0 %
10%

0.01%

0.000

Agthorit Sgctrum Analyzer - Power Stat CCOF

R

B AL &
3 2 1 GHz
Center Freq 1.753500000 GHz _ e q s et

IF Gaind ww

Average Power

8.13dBm
47.26 % at 0dB

10.0 % 2.89 dB
4.17 dB

0.01%

0.0001

Radio Std- None
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Agshort Spectrum Analyzer - Power Stat CCOF
N kL
Center Freq 1.753500000 GHz

IF Gaind ww

Average Power

9.13dBm
53.89 % at 0dB

10.0 % 2.19 dB
10%

0.1%

e Trig: Fres Run

Centar Freq: 1753800000 GHz Radio
Counts 500 kIS0 kpt

#hren: 30 48

0.01%

16QAM

Agthorit Sgctrum Analyzer - Power Stat CCOF
AL

T r
Center Freq 1.753500000 GHz Center Freq: 1753500000 GHz

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

8.04 dBm
47.33 % at 0dB

10.0 %
0.01 %
0.001 %

0.0001

Counts 500 kIS0 kpt

g STATUS (3 Align Now, AR required

Agthorit Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.753500000 GHz

IF Gaind ww

Average Power

9.12dBm
53.85 % at 0dB

0.000

0.01%

) dB
Info BW 3.0000 MHz

g STATUS (3 Align Now, AR required

Agthorit Sgctrum Analyzer - Power Stat CCOF

Center Freq 1.753500000 GHz
AIFGaind ww
Average Power
8.03 dBm
47.69 % at 0dB

0.01%

0.0001

Agthorit Sgctrum Analyzer - Power Stat CCOF

N kL
Center Freq 1.753500000 GHz

A Galnd sw
Average Power

9.12dBm
52.44 % at 0dB

10.0 %
10%

0.000

8RB#7

Canter Freq: 1753500000 GHz
= Trig: Fres Run Counts 500 LS00 kpt

0.01%

) dB
Info BW 3.0000 MHz

g STATUS (3 Align Now, AR required

Agthorit Sgctrum Analyzer - Power Stat CCOF

Center Freq 1.753500000 GHz
AIFGaind ww
Average Power
8.07 dBm
47.13 % at 0dB

10.0 % 2.86 dB

0.01%

0.0001

g STATUS (3 Align Now, AR required

15RB#0

15RB#0
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Low Channel

Agthentt Spectrum Analyrer - Power Stat CCDF
o L
Center Freq 1.712500000 GHz

IF Gaind ww

Average Power

9.83 dBm
49.68 % at 0dB

100 %
1.0%
01%

e Trig: Fres Run

Centar Freq: 1712500000 GHz Radio
Counts 500 kIS0 kpt
Barzar 30 B

0.01 %

B
Info BW 5.0000 MHz

16QAM

Agthortt Sgctrum Analyzer - Power Stat CCOF
AL

Canter Freq: 1712500000 GHz

Center Freq 1.712500000 GHz

" Trig
#IF Gl s FAuzan: 30 4B

Average Power

8.79 dBm
44.93 % at 0dB

100% 3.00dB
0.01%
0.001 %

14.05 dBm
0.0001

B
Info BW £.0000 MHz

Counts 500 kIS0 kpt

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

Center Freq 1.712500000 GHz

IF Gaind ww

Average Power

9.77 dBm
49.25 % at 0dB

Centar Freq: 1712500000 GHz
n Counts 500 kIS0 kpt

0.01 %

0.000

) dB
Info BW 50000 MHz

g STATUS (3 Align Now, AR required

Agthortt Sgctrum Analyzer - Power Stat CCOF

R

Center Freq 1.712500000 GHz

IF Gaind ww

Average Power
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